

BEST ACHIZITII SRL

BD.LASCAR CATARGIU.NR 42 BUCURESTI,SECTOR 1

THIS REPORT SUPERSEDES TEST REPORT NO.SL22602312248301TX DATE: 2026-05-24 ISSUED BY SGS (Qingdao), ORIGINAL REPORT WILL BE INVALID FROM TODAY.UPDATED TEST INFORMATION.

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : (A)Blanket
(50% WOOL AND 50%OTHER CHEMICAL FIBERS GREY BLANKET)

Sample Color : (A)grey

Composition : (A)50%Wool 50%Polyester

Manufacturer : FOSHAN YIROUFANG TEXTILE MANUFACTURE CO.,LTD ADDRESS:ZONE
A,6/F,19 SHAFU ROAD,XINHUAXI VILLAGE,LONGJIANG TOWN,SHUNDE
DISTRICT,FOSHAN FOSHAN CITY,GUANGDONG PROVINCE CHINA

Size Range : 150X200CM

Sample Receiving Date : May 17, 2026

Testing Period : May 18, 2026 - May 24, 2026

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Conclusion	A	Remark
Colour Fastness To Rubbing	PASS	
Colour Fastness To Washing	PASS	
Fabric Weight Per Unit Area	See result	
Tensile Strength	PASS	
Fibre Content	PASS	
Formaldehyde	PASS	
pH Value	PASS	
Azo Dyes	PASS	

Remark(s) : PASS=Meet Client's Requirement

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Qingdao) Co., Ltd.

York Yao

York Yao (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

COMPONENT LIST / List of Materials

Sample No.	Component No.	Description	Material	Color	Remark
A	1	body fabric	Blended Fibers	grey	

Test Result
Colour Fastness To Rubbing

(EN ISO 105-X12:2016; Size of rubbing finger: 16mm dia.)

As Received

-	Unit	A-body	Requirement
Dry Staining	Grade	4	Min.3-4
Wet Staining	Grade	4	Min.3

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best.

Colour Fastness To Washing

(EN ISO 105-C06:2010; Test No.: A2S, Machine wash at 40°C with 4g/L ECE (B) and 1g/L Sodium Perborate with 10 Steel Balls, Not adjusted, Liquor volume: 150ml, Time: 30 min)

-	Unit	A-body	Requirement
Change in Shade	Grade	4-5	Min.3-4
Staining On Multi-fibre Stripe			-
Acetate	Grade	4-5	Min.3
Cotton	Grade	3	Min.3
Polyamide	Grade	4-5	Min.3
Polyester	Grade	4-5	Min.3
Acrylic	Grade	4-5	Min.3
Wool	Grade	4-5	Min.3

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best.

Fabric Weight Per Unit Area

(ISO 3801:1977, Method 5)

As Received

-	Unit	A	Requirement
Weight	g/m ²	620	-



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC (Shanghai) Technical Services (Qingdao) Co., Ltd.

SGS Center, No.143, Zhuzhou Road, Laoshan District, Qingdao, Shandong, China 266101

t (86-532) 68999888

www.sgsgroup.com.cn

sgs.china@sgs.com

Tensile Strength

(EN ISO 13934-1:2013; Strip method)

As Received

	Unit	A	Requirement
Warp/Length	N	520	Min.120
Weft/Width	N	620	Min.120

Fibre Content

(Regulation (EU) 1007/2011 & ISO/TR 11827:2012 & based on moisture regain weight)

	(A)	Requirement
Wool (%)	53.8	50+/-5%
Polyester (%)	46.2	50+/-5%

Remarks:

Note:

- Based on Annex IX to Regulation (EU) No 1007/2011, Moisture regain of Wool: 18.25%, Polyester: 1.50%

Formaldehyde

(EN ISO 14184-1:2011; Analysis was performed by UV-Vis.)

	CAS-No	Result (mg/kg)
Formaldehyde	50-00-0	ND
Conclusion		PASS

Requirement: Max.75mg/kg

ND = Not Detected

Reporting limit = 16 mg/kg

pH Value

(EN ISO 3071:2020; 0.1 mol/L KCl extraction)

	Unit	1	Requirement
pH Value	-	4.9	4.0-8.5
Conclusion		PASS	

1. Extraction medium: 0.1mol/L KCl solution

2. pH value of extraction medium: 5.7

3. Temperature of the extraction solution: 21.6°C



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Azo Dyes

Test Method: With reference to EN ISO 14362-1:2017, analysis was performed by GC-MS/HPLC-DAD.

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Unit(s)</u>	<u>RL</u>	<u>1</u> Direct Reduction*	Colorant Extraction*	<u>Req.</u>
4-Aminobiphenyl	92-67-1	mg/kg	5	ND	ND	N.D.
Benzidine	92-87-5	mg/kg	5	ND	ND	N.D.
4-Chlor-o-toluidine	95-69-2	mg/kg	5	ND	ND	N.D.
2-Naphthylamine	91-59-8	mg/kg	5	ND	ND	N.D.
o-Aminoazotoluene	97-56-3	mg/kg	5	ND	ND	N.D.
5-Nitro-o-Toluidine/2-Amino-4-Nitrotoluene	99-55-8	mg/kg	5	ND	ND	N.D.
4-Chloroaniline	106-47-8	mg/kg	5	ND	ND	N.D.
4-Methoxy-m-Phenylenediamine/2,4-Diaminoanisole	615-05-4	mg/kg	5	ND	ND	N.D.
4,4'-Diaminodiphenylmethane, MDA	101-77-9	mg/kg	5	ND	ND	N.D.
3,3'-Dichlorobenzidine	91-94-1	mg/kg	5	ND	ND	N.D.
3,3'-Dimethoxybenzidine	119-90-4	mg/kg	5	ND	ND	N.D.
3,3'-Dimethylbenzidine	119-93-7	mg/kg	5	ND	ND	N.D.
4,4'-methylenedi-o-Toluidine/3,3'-Dimethyl-4,4'-Diaminodiphenylmethane	838-88-0	mg/kg	5	ND	ND	N.D.
p-Cresidine	120-71-8	mg/kg	5	ND	ND	N.D.
4,4'-Methylene-bis-(2-chloroaniline)	101-14-4	mg/kg	5	ND	ND	N.D.
4,4'-Oxydianiline	101-80-4	mg/kg	5	ND	ND	N.D.
4,4'-Thiodianiline	139-65-1	mg/kg	5	ND	ND	N.D.
o-Toluidine	95-53-4	mg/kg	5	ND	ND	N.D.
4-Methyl-m-Phenylenediamine/2,4-Toluylendiamine, TDA	95-80-7	mg/kg	5	ND	ND	N.D.
2,4,5-Trimethylaniline	137-17-7	mg/kg	5	ND	ND	N.D.
4-Aminoazobenzene	60-09-3	mg/kg	5	ND	ND	N.D.
O-Anisidine	90-04-0	mg/kg	5	ND	ND	N.D.
2,4-Xylidine	95-68-1	mg/kg	5	ND	ND	N.D.
2,6-Xylidine	87-62-7	mg/kg	5	ND	ND	N.D.
Conclusion				Pass	Pass	

Remark: ND = Not Detected
RL = Reporting Limit

Notes: (1) *Direct reduction refers to the extraction and reduction according to EN ISO 14362-1:2017 clause 10.2 and relevant clauses.
*Colorant extraction refers to the colourant extraction and subsequent reduction according to EN ISO 14362-1:2017 Clause 10.1 and relevant clauses.
(2) EN ISO 14362-1:2017 will enable further cleavage of 4-AAB (CAS No. 60-09-3) to non-



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

forbidden amines: aniline and p-phenylenediamine. If aniline and/or p-phenylenediamine is not found, 4-AAB is considered as "ND" (i.e. <5.0 mg/kg). Otherwise, EN ISO 14362-3:2017 will be employed to verify the presence of 4-AAB.

(3) The result interpretation and assessment guide according to Annex C of EN ISO 14362-1:2017 should be taken into account when assessing the source of amine.

Sample Photo



Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

End of Report

Scan to see the report



SL22602312425301TX

Verification:

check.sgsonline.com.cn



SGS-CSTC (Shanghai) Technical Services (Qingdao) Co., Ltd.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS Center, No.143, Zhuzhou Road, Laoshan District, Qingdao, Shandong, China 266101

t (86-532) 68999888

www.sgsgroup.com.cn

sgs.china@sgs.com